
 
Lebanon City Council Meeting Agenda – 12/10/2014 (REVISED) Page 1 of 2 
 

 
Mayor Paul Aziz 

Council President Bob Elliott  Councilor Jason Bolen Councilor Floyd Fisher 
Councilor Robert Furlow   Councilor Rebecca Grizzle Councilor Wayne Rieskamp

  

MISSION STATEMENT 
The City of Lebanon is dedicated to providing exceptional services and opportunities that enhance 

the quality of life for present and future members of the community. 

 

CALL TO ORDER / FLAG SALUTE  

ROLL CALL 

APPROVAL OF COUNCIL MINUTES:  October 8, 2014 Work Session and 
November 12, 2014 Work & Regular Session 
Minutes 

CONSENT CALENDAR:  The following item(s) are considered routine and will be enacted by one motion. There 
[...]
0 Alcohol service Hours: ___ to __ _ 

0 Enclosed, how--------­

The exterior area is adequately viewed and/or 
supervised by Service Permittees. 

------- (Investigator's Initials) 

Seasonal Variations: D Yes ~No If yes, explain: ________________ _ 

Live Music 

~ Recorded Music 

Gf ;°J Music 

[]' Dancing 

D Nude Entertainers 

Lounge: 

Banquet: 

Check all that apply: 

@Karaoke 

rrz(',;:oin-operated Games 

IJ1 Video Lottery Machines 

D Jocial Gaming 

U1 Pool Tables 

D Other:-------

Outdoor: __ _ 

DAYS & ,HOURS ,oFt:rvE :OR°t>J 'rllius1c 
' • • • • • ·.- • • ••• • • 'I • • • 

Sunday 
Monday 
Tuesday 
Wednesday 
Thursday 
Friday 
Saturday 

(I) A to NA 
/VA to __ _ 
41A to __ _ 

ft/A to __ _ 
/1/ ft to ---,--

(;?':ti) f"" to 2,: a? Ar­
£: c,p P•"' to 2·,m A,.r. 

OLCC USE ONLY 

Other ( explain): _G=--l=o-"+...,.r'""",-j...\----­
Total Seating: \ \ 8 

Investigator Verified Seating :_ (Y) _ (N) 

Investigator Initials:. ______ _ 

Date: ____ _____ _ 

l understand if my answers are not true and complete, the OLCC may deny my license application. 

Applicant Signature: l#-10 ~ · l'V\c~-V\.j"re/ Date:---'l l_..,_r_1-_1_1.-_/ ____ _ 

1-800-452-0LCC (6522) 
www.oregon.gov/o/cc (rev. 12107) 



 
 
 
 
 
 
 
 
 
 

 Proclamation/Presentation/ 
Recognition 



                                                                 Introduction                                                                                                        

 

 

CH2M Hill is pleased to present the Annual Client Report for 2013-14 to our client, the 
City of Lebanon (the City).  The completion of our work in 2013-14 marks another year 
of quality service we’ve provided to the citizens of Lebanon.  This report highlights 
some of the last year’s accomplishments. 

 

 

 

 

 



Management Systems 

 

CH2M Hill’s delivery of service revolves around management systems that ensure our 
team is meeting the requirements defined in the Services Agreement.  The exhibit below 
outlines these management systems. 

 

CH2M Hill Management Systems 

Capital Improvement Planning Recommendation and implementation (as 
requested/funded) of system 
improvements 

Chemical Management Establishment of chemical usage and 
management plan 

Communication Management Systems Documentation provided according to 
client’s format and schedule 

Community Involvement Activities to demonstrate good corporate 
citizenship in our community 

Compliance and Regulatory Interface Regulatory compliance planning, 
coordinating with agencies and tracking of 
compliance 

Computerized Maintenance Management 
System (CMMS) 

Software system used to track costs as well 
as preventive and corrective maintenance 
activities 

Computerized Operations Data System Software system used to track process 
control data for water and wastewater 
treatment processes 

Emergency Preparedness and Response Coordination with local agencies and 
preparedness for emergencies 

Associate Training and Development Program for training and development of 
O&M personnel 

Energy Management Establishment of energy conservation plan 

Facility Appearance Plan Standards applied to facility, grounds and 
personal appearance 

  



Everyday Excellence Associate training to ensure highest 
quality, customer focused services 

Procurement Procedures Negotiation of best value for goods and 
services, procured locally or through 
alternate suppliers 

Project Evaluation Corporate review of facilities and systems 
to ensure conformance with highest 
industry and CH2M Hill standard 
practices 

Quality as a Business Strategy Management and leadership system to 
guide and focus service delivery 

Quality Assurance/Quality Control Assurance of data quality and reliability 
for water and wastewater treatment 
processes 

Safety and Security Site and facility security and adherence to 
associate safety standards 

Standard Operating Procedures Documented standard approaches for 
treatment process operation and onsite 
activities 

Warranty Protection Tracking and support for new equipment 
warranties 

 

 



Staffing  

 

 

CH2M Hill provides many hours of training for job, safety and quality control aspects 
of operations and management.  CH2M Hill also supports associates efforts to obtain 
and hold State of Oregon certifications for water and wastewater related operations as 
required by State law.  This includes paying for training, travel and other related costs.  
This helps ensure improved associate retention and improves recruitment efforts in 
what has become a highly competitive job market. 

Cross training continues to be a top priority.  In addition to onsite training, all staff 
participates in numerous other trainings, both onsite and offsite.  This training ensures 
that operations continue uninterrupted during vacations and/or illnesses. 

CH2M Hill continues rewarding individual and team accomplishments through the 
Rewards and Recognition Program. 

Our current staffing Plan is 8 FTE’s with some assistance to other projects and help from 
Willamette Valley Mechanic on electrical issues and larger repair items see detailed 
below: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                            

 

 

 

Jeff Houchin 

Project Manager 

Lu Ann Cabe 
Admin / Lab 
Tech 

Jade Mecham 
Ops Supervisor 

Randy Swank 
Operator  

Liz Edwards 
Operator II 

Michelle 
Westphal 
Operator 

William DuChene 
“Willamette Valley” 
Lead Mechanic 

Larry Patton 
Operator II 

Brian Moss 
Operator in 
Training (OIT) 



 

Associates are supported by CH2M Hill’s Technical Services Group and Regional 
Operations and Maintenance Specialists.  This support includes: 

 Consulting Services.  Process troubleshooting, facility startups, performance 
testing and system improvement recommendations 

 IT Solutions and Services.  Computer hardware, software and network solutions 
and upgrades 

 Asset Services.  Condition assessments using proprietary software; determining 
facility asset operating longevity, life cycle cost and risk; and estimating repair 
and replacement costs and capital replacement costs 

 Optimization Services.  Optimization that lowers variable costs, benchmarking 
against database of more than 100 facilities, and providing a web-enabled portal 
for data access and analysis. 

 Contracted lower chemical costs.  By working with vendors, we are able to 
negotiate lower chemical costs for our projects. 

 Willamette Valley Lead Mechanic/Electrician to assist with all major repairs and 
electrical projects at NW projects. 



Safety Management Program 

 

 

Safety is a fundamental approach to how we conduct business.  We are recognized 
leaders in the field of safety, and we apply this experience and knowledge for the 
benefit of the City, our associates, our subcontractors and the community.  We always 
intend to provide our associates with a safe and healthful work environment and to 
comply fully with all applicable federal, state and local regulations regarding safe 
practices. 

A proactive approach to identifying and addressing potential hazards is critical to the 
success of our Safety Management Program.  All associates are trained to look for and 
to report unsafe conditions and acts.  The Project Safety Team completes a monthly 
inspection and documents any unsafe condition or act and CH2M Hill specialists 
perform a quarterly walkthrough of all facilities.  Any hazards we identify as a result of 
these efforts, either formal or informal, are mitigated immediately.  We use our CMMS 
program to issue and track work orders for hazards requiring repairs; in the interim, 
these areas are blocked off by temporary means such as cones or tape.  We make 
associates aware of hazards in our weekly tailgate sessions.   



Operations and Maintenance  

 

 

Wastewater Operations 

In spring of 1999, construction began on an interceptor pipeline to allow additional 
development to the north and west of the City.  A new Influent pump station has been built 
behind the existing Influent pump station, which will handle the predicted future flows as the 
City expands. Flows enter the plant through a 54” sewer main, which connects to the 24” and 
27” sewer mains. 

 

There are four lift stations in Lebanon that pump wastewater to the wastewater treatment plant. 
Flow enters the plant through 10” and 20” sewer mains. This influent flow is pumped through 
two manually cleaned bar screens and an automatically cleaned bar screen. All screenings are 
put through the wash press. Rotary screens operate when the flow is greater than 6 MGD. 

The influent flow is introduced to Return Activate Sludge (RAS) flow and then enters the 
Aeration Basin. Air is supplied through six surface mounted mechanical aerators. Upon leaving 
the aeration basins, flow enters the secondary Clarifiers for settling. The option of a settling 
chemical can be added at the outlet of the aeration basin(s) when flows are high to aid in 
settling. The settled solids are pumped back to the aeration basins to repopulate the basins, 
improve clarifier efficiencies or are wasted out to the digester. Sludge that is not returned to the 
aeration basin is wasted to the gravity belt and sent on to the Digestion Process. 

Secondary clarifier effluent flows by gravity through a parshall flume to the effluent pumping 
station where Sodium Hypochlorite is injected and pumped through chlorine contact channels, 
which disinfects the effluent. The disinfected effluent flow from the chlorine contact channels is 
then injected with Sodium Bisulfite, which removes the chlorine residual from the effluent flow, 
which then flows by gravity to the South Santiam River. 

There is a digester available for digestion; this digester is used for primary digestion. The 
aerobic digester uses dissolved oxygen, supplied by a blower through fine bubble diffusers, to 
stabilize the thickened waste sludge into biosolids. Biosolids are pumped from the digester to 
the biosolids hauling truck. Biosolids are hauled to an area farm for land application as a soil 
additive and fertilizer.  

In 2008-09, a Dechlorination building/system (Sodium Bisulfite) was built and operational; the 
Cannibal System was installed and operated; modifications to the Aeration Basin were 
completed; the Outfall piping to the river was modified and the Outfall at the Santiam River 
was revamped. 

In the summer of 2011, construction began on a new secondary clarifier.  This clarifier is 130’ in 
diameter, and 16’ deep at the wall. The #4 clarifier will increase the peak wet weather flow of 
the plant to 18 MGD. Final completion of the clarifier was in the summer of 2012. 

The plant is designed to treat and is currently treating the following influent parameters: 



         2013-14 

                  Design                   Averages      

Average Dry Weather Flow              3.0 MGD          2.735 MGD 

Average Wet Weather Flow         7.2 MGD   5.659 MGD 

Peak Wet Weather Flow             14.5 MGD  14.828 MGD 

Influent TBOD pounds per day          3,300                   3021 

Influent TSS pounds per day                 2,550                      4008 

Average Annual Flow                                    4.197 MGD 

 

Operations:  

The year July 1, 2013 through June 30, 2014 continued the trend of ongoing change and 
innovation for the Lebanon Wastewater Treatment Plant.  

The following is a list of significant events and improvements. 

 CH2M HILL Lebanon participated with the CH2M HILL engineers from Corvallis and 
the Lebanon city engineers in design of a new effluent pumping station. 

 Jeff Houchin (Project Manager II) transferred to Lebanon, from Sandy, as the new Project 
Manager as Brian Helliwell was promoted to Regional Business Manager. 

 Completed entry way to control building.  Put a new ramp and planter box in front of 
building and put new landscaping in. 

 We emptied and cleaned the aerobic digester.  We also fixed bad diffuser heads in the 
aerobic digester. 

 Due to a short hauling season last year due to rain we used the drying beds extensively 
to aid in reducing solids being held in the plant.  We sent 143,601 gallons of digested 
sludge to the drying beds. 

 Worked with CH2MHILL engineers to design a header pipe that would allow us to use 
a filter pump as an effluent pump since construction on new pump station is delayed.  

 In February the treatment plant ran for more than twenty four hours on backup 
emergency generator power with an operator on site until line power was restored 

  Lost line #2 telephone service due to a damaged telephone line. Auto-dialer would not 
work, we manned the treatment plant until next day when Century Link repaired the 
line. 
  
 

 

 

 

 



Maintenance: 

 The following is a list of the more important maintenance items done during this time period: 

 Worked with CH2MHILL engineers to design a header pipe that would allow us to 
use a filter pump as an effluent pump since construction on new pump station is 
delayed. 

 We added external reset switches on the compactor panel so an electrician would no 
longer have to be called to reset panel. 

 Completed all IR (infra-red) work on MCC’s for both facilities. 

 We installed and poured a new cement base structure for the #1 effluent pump the 
old cement was cracked and broken in several places.  

 Fabricated and installed safety guards on various pieces of equipment, handrails at 
multiple locations, and covers over gaps and trip hazards throughout the facility in 
order to meet OSHA requirements. 

 New auto-dialer was installed at Park St lift station. 

 Replaced sodium hypochlorite pump. 

 Replaced gravity belt hydraulic ram cylinder. 

 Replaced defective drying oven in laboratory. 

 New wireless system was installed at Park St lift station. 

 New wireless connection was installed in security system between influent and filter 
buildings. 
 
 

During this time frame, 2746 preventive maintenance tasks (PM’s) were completed 
along with 172 Corrective Maintenance Work Orders (CMWO’s).  There were also 34 
unscheduled work orders completed. 

 

       



Biosolids: 

For the year July 1, 2013 through June 30, 2014, the Lebanon Wastewater Treatment Plant 
hauled to various approved sites, the following items: 

- 1,920,000 gallons of biosolids hauled from February 6 to October 12, 2013 and March 
3 to May 11, 2014 

- the equivalent of 400 loads to 316.47 acres 
 
There were no Biosolids hauled from October 13, 2013 to March 2, 2014 and May 12 to June 30, 
2014. 
 

Water Treatment 
 
 

The Lebanon Water Treatment Plant operates under Safe Drinking Water Act (SDWA) 
regulations. These regulations are federally mandated for all water treatment plants. 
Testing includes monthly, quarterly, and annual sampling for specific parameters. A list 
of all requirements would go beyond the scope of this report. However, the finished 
water produced at the plant continually meets or exceeds these regulations.  We 
perform anywhere between 6,000 and 7,000 water quality tests per year along with 
continuous online analyzers. 

Source water is drawn from the Albany/Lebanon Canal, which originate at the South 
Santiam River. Canal water flows through a debris screen, then a rack, to four raw 
water pumps. Chemicals are added in the raw water wet well to begin the coagulation 
process. 

Coagulation and flocculation occur in the Accelator, which removes most of the 
turbidity in the raw water. The Accelator effluent gravity flows into the multimedia 
filters through a 24” line 

Each of the three filters is a multimedia gravity flow unit and is able to treat about  1.5 
million gallons per day. A fourth filter is available for emergency use only, as there are 
structural concerns. Water is filtered until a time limit is reached or the filter’s head loss 
gauge increases enough to require backwashing (indicate filter is plugging). Filter 